XWG-152
INSTRUCTION MANUAL

10'x13'Gazebo Garden Pergola



Attention:
1.Please fix all the screws first, do not lock off, after assembling is full completed, lock all at once finally.

2.Please check the manual carefully and make sure you have received all the parts.

3.If there is any missing, please let us know the letter of the parts you need.
4.If there is any damage, please send clear photos to us, we will check and offer you best solution soon.

-

A1 - |4 pes| A2 —==|2 pcs
B2 24 |2 pes| C1 | |l pC

C2 L'pc | D |¥—— |2 pes
E1| & = | 1 pc | E2 1 pe

F1 2 pes| F2 2 pes
S1 2 pcs| S2 2 pes
o| F 3 |

: 0:% ))g) 5 pcs
HL| i 112 pcs
H2 Tﬁ — — — qﬁ 4 pcs

1 pc
o 16 pcs
M5X 12
16 pcs
M4 <12
@:f;(é‘) 4 pcs
(5'3'6" 10pcs
8 1 pc
@)D\»)) 6 pcs
M6 X 75
* T
) J) 32 pcs
M6 X 45
@»W 20 pcs
M6 X 10
<>
!g 4 pcs

U 1 pc
V - 14 pcs
" -
O
X 2 pcs
M6 X 30
Y 4 pcs
Z|=—1| 8 pcs
Z! 8 pcs
AA E]] 1 pc
AB|EE=——| 1 pc
AC [X) [X) 2 pcs
AE 3 pes




Cl C2

_____________________________________________________________________________________________________________________

_____________________________________________________________________________________________________________________

> ¢
&
!
e




X2

X2




—

o

L
.

1

6 6 & &6/9¢

T

°
—= 74







R SSSSNNNUNNNENNN
11100000000007707







	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7

